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Preface
Thanks for your trust and recognition of XCMG brand and applying XCMG XZ360E

horizontal directional drill.

This catalog covers the structure and assembling relationships of XZ360E horizontal
directional drill spare parts to ensure the better repair and maintenance of XZ360E horizontal
directional drill from the spare parts engineer and the user. This catalog should be used together
with Product Instruction Manual. Please perform the operation and maintenance in strict
accordance with this catalog to ensure that the horizontal directional drill is always in the best
working condition.

In order to make it easier for users to retrieve spare parts, this catalog includes the smallest
repairable parts disassembled from the large structural parts and overall procurement parts of
XZ360E horizontal directional drill, and also includes detail list corresponding to the shown
parts attached with the exploded view.

This catalog and other attached technical documents are part of XZ360E horizontal
directional drill, and thus please properly keep them with the horizontal directional drill during
the service life as the necessary basis of your use of this horizontal directional drill

We will reserve the right for revising Spare Parts Catalog due to the continuous
improvement of technology, and we will not give you further notice if any change occurs, and
thanks for your understanding.

XUZHOU XUGONG FOUNDATION CONSTRUCTION MACHINERY CO., LTD.
Add: NO.36, Tuolanshan Road, Xuzhou City, Jiangsu Province, China
Tel: +86-516-87892612; +86-516-87892620 11/2016 Edition
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425403245 XZ360E /K°F5E M4l XZ360E HDD

FF5 YRR B2y i HE #iE
No. Material No. Part Name Q'ty Remark
425102536 | HiEZEE Anchoring System 1 | /M Standard
1 425101442 | #hilFE%EE Anchoring System 1 | i&MAC Optional
425101780 | HilFZEE Anchoring System 1 | i&M/C Optional
2 425402513 | R Clamp 1
3 425402671 | B1ES Operator’S Station 1
A 425402489 | ARRIEE Air-Condition 1 | i%&fd Optional
425402546 | ARRIEE Air-Condition 1 1ERC Optional
425402420 | HA RS Electric System 1 | #lC Standard
° 425402534 | SRS Electric System 1 | #fAd Optional
6 425403090 | %44 Drill Frame 1
7 425402640 | JREL K Chassis 1
8 425101790 | RBIHLEE LK Engine Cover 1
425402787 | A H3NENFT R EIREE | Full-Automatic Pipeloader 1 | #H Optional
° 425402895 | FHINHITILEIREE | Semi-Automatic Pipeloader 1 | i&MC Optional
425402517 | REWLAR S Engine System 1 | &l Standard
10 425402617 | REWLAR S Engine System 1 | i&MAC Optional
425403088 | KIWLAR S Engine System 1 | i&M/C Optional
11 425402769 | WE RS Hydraulic System 1
12 425403098 | #h/13k Carriage 1
13 425102844 | BRIMFE Fuel Tank 1
14 425402583 | RKIE RS Mud Pump System 1

XZ360E /KF 2 [ HL 2
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE
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425102536 #i[FE%EE  Anchoring System #5fc Standard
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425102536 Hi4E Anchoring System #5AC Standard

2] YRR 4R & %
No. Material No. Part Name Q'ty Remark
1 425102537 P ] Anchor 1
2 805238669 IR} M45x1.5 Bolt 1 GB/T812
3 805300095 #JEl 45 Washer 1 GB/T858
4 425101110 il Shaft 1
5 425400217 BT Anchor 4

HiEZEE 4



XZ360E /K T 52 [F 86 AL &-4F B it

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ & XCMG

425101442 4 Anchoring System iEfic Optional
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425101442 Hu% Anchoring System i%F¢ Optional

FE
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Material No.
425100341
805200230
805000605
425500243
805103886
425101444
425101448
800553501
425500214
805100118
805300010
805300069
425100346
425500215
805200297
805000403
425501338
425501339
425501337
425500255
425102299
805639446
805000716
805300018
803377728
800513740
801100337
805200144
805300080
425500252

Tt R4

I2RE M20
EF: M20x150
T

24T M20X 30
et 42

FE2E
ERENCEHP
EELIT

24T M8x40
HpEl 8

HupE 8

B B9 A

e

2 RE M12

B FE M12x110
WA

Hi kT

By 1=
RzhE

B

A

B2 M12x30
HupE 12
EEREHiE )
#hi7K 32015
W M8 X 1
R EE M72x2
Hupgl 72
BEH

£

Part Name

Elevator Frame
Nut

Bolt

Handle

Bolt

Circumvolve Frame

Tray

Bearing

Baffle

Bolt

Spring Washer
Washer
Isolating Plank
Pin

Nut

Bolt

Circle Plate
Anchor

Dust proof Cover
Drive Cover
Shaft

Safe Pin

Bolt

Spring Washer
Felt Oil Seal
Bearing

Qil Cup

Nut

Washer
Flange Tray

H&
Qty

® F P A BN BN DN DN P N DM DA P NP P NP P P R

=
o

e N = ) ST TR

#IE

Remark

GB/T6184
GB/T5782

GB/T70.1

GB/T70.1
GB/T93
GB/T97.1

GB/T6781.1
GB/T5782

GB/T5783
GB/T93

GB/T297
JB/T7940.1
GB/T812
GB/T858

HiEZEE 6
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425101442 HuiE Anchoring System i%f¢ Optional
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425101442 Hu% Anchoring System i%F¢ Optional

2] YRR 4R & %
No. Material No. Part Name Q'ty Remark
31 805000023 1242 M12x50 Bolt 4 GB/T5783
32 425100348 P& Support Frame 1
33 425100349 J& SCHER Support Plant 1
34 805000700 2 M16x120 Bolt 4 GB/T5783
35 805203163 I EE M16 Nut 4 GB/T889.1
36 805300013 16 Washer 4 GB/T97.1
37 805300011 16 Spring Washer 4 GB/T93
38 805000048 12 M12x35 Bolt 2 GB/T5783
39 425100350 bR Board 2
40 425100351 L Shaft 1
41 425100352 AR Board 2
42 425101110 GEL Shaft 1
43 805238669 W2 L M45x1.5 Bolt 1 GB/T812
44 805338563 [ 45 Washer 1 GB/T858

HilE2EE 8
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A5 S Anchor Hydraulic Assembly
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HiAS B S Anchor  Hydraulic  Assembly

s YRR & 7R HE £IE

No. Material No. Part Name Q'ty Remark
1 803076294 ik Motor 2

2 803076614 ] Valve 2

3 803191512 IERGESS Adapter 2

4 803191769 SRk SN Adapter 2

5 803190779 JERGESS Adapter 1

6 803076364 L Cylinder 2

Him 2 E 10
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425101780 Hhu%f Anchoring System #%EF¢ Optional
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425101780 Hhu%f Anchoring System #%f¢ Optional

P55 YRS EA HE B/VE
No. Material No. Part Name Q'ty Remark
1 425500211 VEpaaE Right Elevator Frame 1
2 425500213 A e 4 Right Circumvolve Frame 1
3 805238669 2R} M45x1.5 Bolt 1 GBIT812
4 805300095 I 45 Washer 1 GB/T858
5 425101110 LHEEN Shaft 1
6 425101782 FE4 Tray 1
7 425500242 e Je e 48 Left Circumvolve Frame 1
8 805000403 12 M12x110 Bolt 2 GB/T5782
9 425501338 WA Circle Plate 2
10 805200297 IEEE M12 Nut 2 GB/T6781.1
11 425501339 B Anchor 2
12 425501337 By = Dustproof Cover 2
13 805103886 24T M20x30 Bolt 4  GB/T70.1
14 800516151 HiEE R 9060  Bearing 4
15 425500214 EEL Baffle 2
16 805302533 HpEl 8 Washer 8  GB/T97.1
17 805300010 P 8 SpringWasher 8 GB/T93
18 805100118 24T M8x40 Bolt 8  GB/T70.1
19 425501514 FETHIELE LeftElevator Frame 1
20 805000023 2 M12x50 Bolt 8  GB/T5783
21 425500252 PPt Flange Tray 2
22 805200144 IR M72x2 Nut 2  GB/T812
23 805300080 HpE 72 Washer 2 GB/T858
24 801100337 MR M8x1 Oil Cup 2 JBIT7940.1
25 800513740 & 32015 Bearing 4  GBIT297
26 803377728 B Felt Oil Seal 2
27 805300018 g 12 SpringWasher 26 GB/T93
28 805000716 24 M12x30 Bolt 16  GB/T5783
29 425102299 B h Shaft 2
30 805639446 igeati! Safe Pin 2

A E 12
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ & XCMG

425101780 Hhu%f Anchoring System #%EF¢ Optional
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425101780 Hhu%f Anchoring System #%f¢ Optional

s YRS 2R HE Bk
No. Part Number Part Name Q'ty Remark
31 425500255 IKzhE Drive Cover 2
32 425500215 H Pin 2
33 805200230 IEREM20 Nut 2 GB/T6184
34 805000605 I M20x150 Bolt 2 GB/T5782
35 425500243 SR Handle 2
36 425101787 Lii Shaft 2
37 425100350 JER Press Board 2
38 805000048 242 M12x35 Bolt 2 GB/T5783

Him 2 E 14
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ & XCMG

425402513 &4 Clamp

24 23 22 21 2
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XZ360E Horizontal Directional Drill SPARE P ARTS CATALOGUE

425402513 FE4 Clamp

1 425402504 e 5] Upper Clamp 1

3 425402500 Sm 4 Guide Frame 1

5 805000045 IRk M12x40 Bolt 4 GB/T5783

7 800516149 ERELESS Bushing 4

9 425402506 590 Shim 4

1 425402494 S HE— Bracket 11 2

13 805300112 P 20 Spring Washer 16 GB/T97.1

15 425400203 h Shaft 2

17 805300017 P 10 Spring Washer 3 GB/T97.1

19 805000727 15 M10x25 Bolt 3 GB/T5783

21 425400201 bz Bracket 1

23 805200049 IEEE M12 Nut 4 GB/T6170

R 16
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PARTS CATAL E

425402504 L %4t Upper Clamp

17 R4t



mm XZ360E 7K ¥ 5 ] 4 #2444 Pl A
XZ360E Horizontal Directional Drill SPARE P ARTS CATALOGUE

425402504 %4t Upper Clamp

1 425402510 A Upper Clamp Body 1

3 805140471 WZET M24x120  Bolt 2 GB/T70.1

5 805300017 #IE 10 Spring Washer 3 GB/T97.1

7 805000043 12k M10x30 Bolt 3 GB/T5783

9 801103168 W M6 Grease Nipples 4 JB/T7940.1

e 18
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XZ360E Horizont
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425402512 TRt Lower Clamp
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mm XZ360E 7K ¥ 5 ] 4 #2444 Pl A
XZ360E Horizontal Directional Drill SPARE P ARTS CATALOGUE

425402512 T g4t Lower Clamp

1 805140471 IRET M24x120 Bolt 2 GB/T70.1

3 801103168 A M6 Grease Nipples 5 JB/T7940.1

5 425400199 B b Shaft 2

7 805300014 I8 10 Spring Washer 3 GB/T93

9 425400200 % Shaft 1

e 20
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ & XCMG

425402500 S %%  Guide Frame

21 R4
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XZ360E Horizontal Directional Drill SPARE P ARTS CATALOGUE

425402500 S mZE  Guide Frame

1 425402495 EFER Junction Plate 1

3 425402491 RHe Idler Wheel 6

5 805300013 g 16 Spring Washer 6 GB/T97.1

7 801100337 VA M8x1 Grease Nipples 6 JBIT7940.1

R 22
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425400194 JKZEAK  Clamp Block

23 R4



A 360 § H
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425400194 JEAK  Clamp Block

F5 YR B i HE &k
No.  Material No. Part Name Q'ty Remark
1 805000727 12 M10x25 Bolt 4 GB/T5783
2 805300014 #pE 10 Spring Washer 4 GB/T93
3 425400196 EEL Board 2
4 425400195 [ZSERE Jaw Block 1
5 425400205 i Gripper Insert 2

A 24
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425402671 #:{FE 4 L Operator’s Station

25 BiES



mm XZ360E 7K ¥ 5 ] 4 #2444 Pl A
XZ360E Horizontal Directional Drill SPARE P ARTS CATALOGUE

425402671 #:AEH &AL Operator’s Station

1 802139780 L e Cab 1 1Ml Optional

3 805000045 IEFE M12X40 Bolt 4 GB/T5783

5 805300018 HE 12 Spring Washer 4 GB/T93

7 805000018 5% M8x20 Bolt 8 GB/T5783

9 805300117 P 8 Washer 8 GB/T96.1

11 805000727 B2 e M10x25 Bolt 4 GB/T5783

13 805300017 g 10 Washer 4 GB/T97.1

15 805200045 BEEE M8 Nut 8 GB/6170

#iFG 26
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425402489 A HEH:E Air-condition &’ Optional

27 AIREE
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425402489 AHEH:EE Air-condition %R’ Optional

e YRR 4 & &iE
No. Material No. Part Name Q'ty Remark
1 803190698 =i AL Tee Fitting 1
2 425100369 £/ D LN Joint Body 1
3 805047594 U B2k 48 U-bolt 1 JB/ZQ4321
4 425102509 AL BERR Plate 1
5 425102247 ek Fitting 1
6 805300020 #HpE 12 Washer 2 GB/T97.1
7 805300018 #HpE 12 Spring Washer 2 GB/T93
8 805200049 ERE M12 Nut 2 GB/T6170
9 805300017 #pE 10 Washer 8 GB/T97.1
10 805300014 g 10 Spring Washer 8 GB/T93
11 805000727 12 M10X 25 Bolt 4 GB/T5783
12 803587373 a1 P95 Air-condition 1
13 805000017 IR M8x25 Bolt 4 GB/T5783
14 805300117 [k 8 Washer 8 GB/T96.1
15 805300010 g 8 Spring Washer 4 GB/T93
16 805200045 IREE M8 Nut 4 GB/T6170
17 805000713 IR M10X 45 Bolt 4 GB/T5783
18 805200048 BREE M10 Nut 4 GB/T6170
19 425103211 VEREE: ) Adjust Steel Plate 1
20 805300029 #pE 6 Washer 2 GB/T97.1
21 805300030 I8 6 Spring Washer 2 GB/T93
22 805000525 124 M6X 20 Bolt 2 GB/T5783

WIRIEE 28
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ & XCMG

425402546 A HEHEE  Air-condition 1Ef¢ Optional

16178 9
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425402546 AHEHEE  Air-condition i%ERC Optional

Fs

©OO\I®U‘IJ>00I\)!—‘§

I R S U el R e =
B O © ©® N o 00 A W N B, O

YRS

Material No.

425102523
805047594
425102524
805200049
805300020
805300018
805044548
805300017
805300014
805200048
805000727
803587373
805000017
805300117
805300010
805200045
805000713
425103211
805300029
805300030
805000525

Fe3k
U ig e 48
T BERR
BREE M12
I 12
g 12

U ARk 33
P 10
P 10
IREE M10
12k M10X 25
TS
1252 M8x25
[ 8
[ 8

IREE M8
124 M10X 45
REE o
HIE 6

5 6

I M6X 20

E2Y i

Part Name

Fitting
U-bolt

Plate

Nut

Washer
Spring Washer
U-bolt
Washer

Spring Washer
Nut

Bolt
Air-condition
Bolt

Washer
Spring Washer
Nut

Bolt

Adjust Steel Plate
Washer
Spring Washer
Bolt

HE
Q'ty

N O O O B - -

=
N o

N N N b WO M B O MM PP & o

#1E

Remark

IB/ZQ4321

GBIT6170
GBIT97.1
GB/T93
JB/ZQ4321
GBIT97.1
GB/T93
GB/T6170
GBIT5783

CGB/T5783
CGB/T96.1
CGB/T93
GB/T6170
GB/T5783

GB/T97.1

GB/T93
GB/T5783

WIREEE 30
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425402679 X FEFH M 1 Meter Box |
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A 360 § H
)X(cm XZ360E Horizontal Directizﬁi Drlﬁﬁjﬁgﬂ%@ﬁﬁo%ﬁ II

425402679 X FFEME 1 Meter Box |

s YR R HE %
No. Part Number Part Name Q'ty Remark
1 803668890 FROT % Swtich 1 JK992-052
2 803668240 L BIPS Switch 6 JK992-057
3 803681567  MEIFK Flameout Switch Switch 1

HA RS 32
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A 360 § H
)}/(cm XZ360E Horizontal Directizﬁi Drlﬁgjﬁgﬁ%@%{ﬁ;@ﬂ II

425402679 X FFE A 2 Meter Box Il

PS5
No.

© 00 N oo o B~ w N P

=
o

YRS

Part Number

840141033
803500313
840141032
803545216
803545217
803500839
803668240
803684641
803668239
803613859

ST .3
GRS
KRR

& 113 (GLU4)

JE 1132 (M14X1.5)
ASTES
FUAR I
FUAR I K
AR I
BRIFR

ey

Part Name
Speed Time Watch
Pressure Gauge
Water Gauge
Pressure Gauge
Pressure Gauge
Fuel Gauge
Switch
Switch
Switch
Key Switch

#E

Remark
GS901
350 040 017
SW242-2A
CPG0630040001-P-B04
CPG0630010001-P-B04
RY242-2A
JK992-057
JK992-129
JK992-002
JK406

HA RS 34
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)X(cm XZ360E Horizontal Directizﬁi Drlﬁﬁjﬁgﬂ%@ﬁﬁo%ﬁ II

425402679 X KA M 3  Meter Box Il

FFs YRR B
No. PartNumber Part Name
1 801968732 BT Light
2 801968734 BT FE 7R AR Sign Plate
3 803676717 RUHES Cigarette Lighter

HE
Qty

#E
Remark
85QZ.359.001
8SQZ.359.004
8EZ 008 021-011
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. ) 7360E 7K 5 4] 45 L %1 i
"!“ XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE A

425402468 A FH AR Right Handrail Box
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A 360 § H
)X(cm XZ360E Horizontal Directizﬁi Drlﬁﬁjﬁgﬂ%@ﬁﬁo%ﬁ II

425402468 A F4E K Right Handrail Box

s YRR HFR E8- #E
No. Part Number Part Name Q'ty Remark
1 803668239 FURRIT 2% Switch 1 JK992-002
2 803668890 FURRIT 2% Switch 1 JK992-052
3 803668899 RARIT % Switch 1 JK992-199
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XZ360E 7K - 5 A &5 AL -4 it s 4
AN i e B )P - e

425402424 4k FEASHCE R Relay Panel

1 2 3 4/5/6/1

- u > e = -

E3|F4|F5|F6|F 7]F8]F9lF10/F11|F12|F13[E14|F15]F16/F17
o e ﬁw&mmfﬁ m?ﬁ#mmwi
E 1k
K3 (K6 | F| XA |47 ?ﬁ%?pz%*iéﬁi‘% X A
«‘ b m .
= 9 Y
‘ll
T o R0 F21F 22 23 24 25 26| 27| F28)F 29[F30]__| | b "
el T W (ke 3 W*}&?EML::"E% I
& | 37 i 1A
S 7 | A2 (RE| kT ﬁEmf?ﬁﬁ 5 | .

% fHEsE BirE
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W XCMG I Y

425402424 4K HE A HCEL R Relay Panel

5
No.

~N o o A W DN -

LYp X A ]
Part Number

859982222
803679917
425802941
805101758
805200082
805300157
805300027

PRI 22 &

4k HL 2%

Ak L 2R
25T M4x10
IREE M4
P 4

g 4

B

Part Name
Fuse Box
Relay
Relay Panel
Bolt M4x10
Nut M4
Washer
Spring Washer

HE
Qty

11
11
11
11

£
Remark
8JD005993-002
4RD007903-001

GB/T68
GB/T6170
GB/T97.1
GB/T93
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XZ360E 7K F- % I &5 Bl &5 Bt

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ ) XCMG

425403090 %%5ZE  Drill Frame
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W XCMG I Y

425403090 #%i%¢ Drill Frame
P YIRS EA HE Bk
No. Part Number Part Name Q'ty Remark
1 425403095 TN DrillFrame 1
2 425103082 FRA Limit Block 2
3 805300023 P8 20 Spring Washer 4 GB/T93
4 805000378 12 M20x55 Bolt 4 GB/T5783
5 800553505 S HEN R Oil-lessbearing 2 SF-1 5050
6 425402063 JE B Shaft 2
7 805000038 42 M16x30 Bolt 4 GB/T5783
8 425101081 JEAR Board 2
9 805000655 24 M30x80 Bolt 4 GB/T5783
10 805200087 2B} M30 Nut 4 GB/T6172.1
1 800352131 fi HoseTrack 1
12 805000062 2 M10x35 Bolt 8 GB/T5783
13 805200080 12 EE M10 Nut 8 GB/T889.1
14 805300017 HpEl 10 Washer 8 GBIT97.1
15 425403096 %k Rack 2
16 805140032 24T M16x100 Screw 48 GB/T70.1
17 805338263 %P8 16 Spring Washer 48 GB/T93
18 425403093 Hisk— Rack 1

B 42
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XZ360E 7K - 5& Ie] 4 il &4 I
\\ XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

JEAL B Chassis

425402640
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XZ360E 7K 5 I 45 Al 251 FEl

XZ360E Horizontal Directional Drill SPARE P ARTS CATALOGUE

425402640 JEALSK  Chassis

1 425402651 el Main Frame 1

3 805200049 IREE M12 Nut 6 GB/T6170

5 805300018  *hJE 12 Spring Washer 14 GB/T93

7 805100525 I2ET M10x20 Bolt 4 GB/T68

9 425401774 e 3 Left Outrigger 1

1 425401794 EEL Cover 4

13 805100173 BRET M10x20 Bolt 8 GB/T70.1

15 805000013 12 M16x35 Bolt 8 GB/T5783

17 425101083 IR Outrigger Shaft 4

19 805300095 pE 45 Spring Washer 1 GB/T858

21 425102728 PR Guard 1

23 425402471 ITERE Running Gear 1

25 425102563 JEAR Bottom Board 1

JRA B 44
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\\ XZ360E Hﬁfizorﬁlrgiffctional Drill SPARE PARTS CATALOGUE )A(c

425402471 17E%#E Running Device
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XZ360E 7K 5 I 45 Al 251 FEl

XZ360E Horizontal Directional Drill SPARE P ARTS CATALOGUE

425402471 17E%#E Running Device

1 805100047 IRET M12x40 Bolt 8 GB/T70.1

3 425401729 HefE i Plate 2

5 805006280 IEFE M16x%45 Bolt 24 GB/T5783

7 800354363 AT 2B P AL Planetary Gearbox 2

9 805338262 g 14 Spring Washer 24 GB/T93

11 800352138 JE T SR Track Assembly 2

13 800352566 SLE SRR Track roller 12

15 425101205 JeFnas Rail Clamp 2

17 805300010 #IE 8 Spring Washer 4 GB/T93

19 805000041 IR M12x70 Bolt 8 GB/T5782

21 800352565 5| S5 B Idler roller 2

JRF B 46



XZ360E 7K F- % I &5 Bl &5 Bt

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ ) XCMG

425401774  F3CH® Left Outrigger
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W XCMG I Y

425401774  F3CHR Left Outrigger

FF5 YRR P S HE #E
No. Material No. Part Name Q'ty Remark
425401775 AR Bracket 1
2 800553504 EREP L Oil-Less Bearing 2
3 425401789 Bl Pin 1
4 425401784 X Support 1
5 805300188 #HpE 36 Spring Washer 1 GB/T858-1988
6 805203444 ERE M36x1.5 Nut 1 GB/T812-1988
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ ) XCMG

425401792 43R Right Outrigger
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W XCMG I Y

425401792 453 JhR

Right Outrigger

Fs5  WERE
No. Material No.
1 425401775
2 800553504
3 805203444
4 805300188
5 425401784
6 425401789

B S

T R
WREF M36x1.5
e 36

3

gt

E2y S

Part Name
Bracket
Oil-Less Bearing
Nut
Spring Washer
Support
Pin

HE
Q'ty

#IE

Remark
SF-1 5040

GB/T812-1988
GB/T858-1988
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ ) XCMG

425102562 FEMEL AL Footboard
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W XCMG I Y

425102562 P& Footboard

Fs
No.

1

a 5 w N

YRARG

Material No.

425102596
425102597
805000026
805300111
805203163

OB

BB

IEFE M16%45
HpE 16
1EEE M16

Z K

Part Name

Bracket
Footboard
Bolt
Washer
Bolt

HE
Q'ty

N e

#IE

Remark

GB/T5783
GB/T96.1
GB/T889.1

JRALER 52
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AN\ ) XCMG

425101790 & ANHLE LK Engine Cover

/QV/A% NIRNY
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A 360 > ]
)}:(cm XZ360E Horizontal Directigﬁﬁ Drlﬁgjéj;gﬂff@%jﬁ:o%lﬂ II

425101790 K FNHLEE SR Engine Cover

Fe YRS B HE &
No. Material No. Part Name Q'ty Remark
1 425101855 R Tilted Cover Board 1
2 425101859 bFEiR Top Cover Board 1
3 425101815 GIESE Front Envelop board 1
4 805100200 IE4T M12x60 Bolt 4 GB/T70.1
5 805300018 P 12 Spring Washer 60 GB/T93
6 805300113 g 12 Washer 62 GB/T9.1
7 425101828 HEZE Frame 1
8 425101823 A = Side Plate 1
9 805100145 24T M12x35 Bolt 30 GB/T70.1
10 425101819 iR — Side Plate 1
11 805000099 124 M12x60 Bolt 14 GB/T5783
12 805203629 T2 RE M12 Nut 26 GB/T6170
13 425101851 Ja B Back Envelop board 1
14 425101791 it — Side Plate 1
15 805300020 el 12 Washer 24 GB/T97.1
16 805000048 12Fe M12x35 Bolt 12 GB/T5783
17 425101810 = Gate 1
18 805300030 P 6 Spring Washer 4 GB/T93
19 803077777 TR Lock 1
20 805300029 [ 6 Washer 4 GB/T97.1
21 805200053 JZLE M6 Nut 4 GB/T6170
22 425101799 1— Gate 1
23 425101850 e Gate Support 2
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XZ360E 7K - 5& Ia] 4 il &4 I
\\ XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

Full-automatic Pipe Loader

425402787 4= H A AT 3L E 25 B
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425402787 4= H A AT 3L E 25 B

A 360 > ]
)}:(cm XZ360E Horizontal Directigﬁﬁ Drlﬁgjéj;‘gﬂﬁ@ﬁﬁo%lﬂ I,

Full-automatic Pipe Loader

FE

Loooxnovm.bwmn—\g

N S T S T e e e e S S Y S T S T
N B O © © N o o » W N P O

23

24
25
26
27
28
29
30

YRR
Part Number
805002059
805300010
425102090
805000061
425102083
425402454
805300023
805001904
425101962
805001904
805200052
425102091
425102046
805103581
805300018
425102045

425102048
805400008

805400078
425102047
425402462
425402458
425102738
425102739
805000038
805338620
425102086
425102085
425102084
805639224
819949464

12 #42:8x15
HPE8

iR

1244 16%65
Hpgl
HiFFAE
P 20

15 44:20x50
SCHRE,
U4 M 20%65
PREEM20
P
EREPER T
24T M12x40
P12
T35 22 5 P
h

4k 60
4k 90
Hike
IR e A
JEAR K
TEENR—
i S
12 FE M16%30
P16
SCHERH

I 4
BiFF AR
FVEEH 9 10x44
i

2R

Part Name

Bolt

Spring Washer
Board

Bolt

Washer

Pipe Box

Spring Washer
Bolt

Mount

Bolt

Nut

Guard

Oil-Less Bearing
Bolt

Spring Washer
Motor Pedestal
Shaft

Washer
Washer

Gear

Front Rod Loader Arm
Rear Rod Loader Arm
Mount|

Mount Il

Bolt

Spring Washer
Pin

Pin

Pin

Pin

Hose Track

Q &
<

R~ B P NN

= =
o o

P PP N DR N R N 00 o0 NP, N DN

N A D N N O 00 -

%k
Remark
GB/T5783
GB/T93

GB/T96.1

GB/T93
GB/T5783

GB/T5782
GB/T6170

GB/T70.1
GB/T93

GB/T89%4.1
GB/T89%4.1

GB/T5783
GB/T93

BT 3 E 56
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425402462 HEitEF  Front Rod Loader Arm
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W XCMG I Y

425402462 Hi#RE  Front Rod Loader Arm

B
No.

© 00 ~N oo o B~ W N

W N N NN NN NN NDDN P PR R R R R e
O © 00 N o o A WDN P O © 00N O ok~ W N -, o

YRR
Part Number
425402459
805000114
805238654
425402452
425102020
425102011
805000081
805238659
425102019
425102017
805000076
805140221
805201515
425402457
805000065
805238362
805103939
805201579
425402456
425102032
805100147
805300014
805203629
805000023
425102039
425102040
425102041
425102042
425102043

805300018

RFFHLLE
1244£10x80
PR EEM 10
B

B

244 12x80
2 REM12

R

g

24 M10x70
24T M10x80
#2EE M10
TR

IR M12x120
BEEE M12
24T M6x25
I2EEM6
AR B 45 1)
R

24T M10x40
HpE 10
IERE M12
4% M12x50
AR
VAR —
TR
R

TR

P 12

2R

Part Name

Clamp Block
Bolt

Nut

Clamp Block
Pin

Tube

Bolt

Nut

Plate

Pad

Bolt

Bolt

Nut

Slide Plate
Bolt

Cover

Bolt

Cover
Weldment Eldment
Plate

Bolt
SpringWasher
Nut

Bolt

Cover Plate
Adjust Plate 1
Adjust Plate 2
Plate

Support Plate
Washer

Q &
<

#IE

Remark

CGB/T5782
CGB/T6183

GB/T5782
CGB/T6183

GB/T5782
GB/T819.2
GB/T6182

CGB/T5782
CGB/T6182
CGB/T819.2
CGB/T6182

N T =2 T =2 T = T T Y N & S e e S e e e N = T ST ST =

GB/T70.1
GB/T93

GB/T6170
GB/T5783

[EY
o

- CREE O R S S R GS I OV}

GB/T93
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425402462 Hi#Z%E  Front Rod Loader Arm
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W XCMG I Y

425402462 Hi#RE  Front Rod Loader Arm

B
No.

31
32
33
34
35
36
37
38
39
40
41

YRR

Part Number
805000716
425102228
805201515
805300014
805000023
425102034
805000726
805300102
805300014
805300076
425402450

I M12x30
ik

B2EE M10
P 10
242 M12x50
BRAL4H

I2F M10x15
P 10
P 10
HpE 18
BRAZAR

B
Part Name

Bolt

Rack

Mount

Spring Washer
Bolt

Pin

Bolt

Washer

Spring Washer
Washer

Plate

Q'ty

W NN NN R OO O o A

#IE

Remark
GB/T5783

GB/T6182
GB/T93

GB/T5783
GB/T5782
GB/T5783
GB/T96.1
GB/T93

GB/T96.1
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XZ360E 7K F- % I &5 Bl &5 Bt

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ ) XCMG

425402895 Y- HahEiATEEEIZ5E  Semi-automatic Pipeloader
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W XCMG I Y

425402895 F:HzhghitFaE 45 E  Semi-automatic Pipeloader

Fe

LOOO\ICT:U‘I-hwl\)I—\g

[ S Y
N B O

13

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

YR
Part Number
425101385
805639247
805000048
805300018
425402467
805600347
805639240
425402465
805600316
805138283
800553822
805738277
425103002
425101380
425101410
800553846
805407769
425101409
805300033
805046459
805000036
805200048
805300014
425101396
425101408
425101411
425101375
805000144
805300023
805300020
425101400
425101407
805000013
805300011
805300013

[HESRE]
£416x100
1244 12x35
I 12

[i] 7€ 1T
£4B16x120
4% B16x95
TESNINTF

44 3.2x28
124T M12x110
ERER RS
B A22x14x100
I Al R S B
Ji Bl R S R
F

%7K 6105-2RS
48 115

PN i i

HIE 14

BR2 14%30
124 M10x90
25 M 10
8 10
EREAT
ks

B

IR M20x45
H]E 20

g 12
JEEIF
4 it

2 M16x35
18 16

HIE 16

2R

Part Name

Weldment

Pin

Bolt

Spring Washer
Fixed Point
Pin

Pin
MovingPoint
Pin

Bolt

Oil-less Bearing
Key

Base

Base

Shaft

Beary

Washer

Left Board
Spring Washer
Bolt

Bolt

Nut

Spring Washer
Pole

Clamp Block

Adjustment Board

Bracket

Bolt

Spring Washer
Washer
Weldment
Right Board
Bolt

Washer
Washer

I N N I L S S TR S SR CRE SR N

R
NN

W © B B 0 o N AN R M AN~ DN

=
SN

#IE

Remark

GB/T882
GB/T5783
GB/T93

GB/T882
GB/T882

GB/Ta1
GB/T70.1
SF-1 1620
GB1096

GB/T276
GB/T893.2

GB/T93
GB/T5783
GB/T5782
GB/T6170
GB/T93

GB/T5783
GB/T93
GB/T97.1

GB/T5783
GB/T93
GB/T97.1

PR EI%E E 62
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425402517 KENHLFS Engine System
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W XCMG I Y

425402517 KBENHLFZR S Engine System

FE MRRE 47 Bk &
No. Material No. Part Name Q'ty Remark
1 800156829 K EHL Engine 1
2 805047258 WA Bolt 8 3/8-16UNC-2A
3 800352021  HTEERFEES Drive Coupling 1
4 425400511 k=4 Flange 1
5 805300014  #[& 10 Spring Washer 12 GB/T93
6 805046528  MRE M10X 35 Bolt 13 GB/T5783
7 805238396 WERE M12 Nut 8 GB/T6184
8 805046552 IZHE M12X 50 Bolt 8 GB/T5783
9 425800402  FEFER Connect Mount 1
10 425400512  ENIE Limit Block 1
11 805000062 1242 M10X 35 Bolt 1 GB/T5783

KEPLAGE 64
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

A\ \ ) XCMG

425102204 < Z %0 Intake System
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W XCMG I Y

425102204 HS R4 Intake System

Fs

zZ
(S]

© © N o o b» w N P

PIRARG

Material No.

805300018
805000716
805000043
805300014
425102165
803374095
801968656
425102164
801969558

g 12

2R M12X 30
12k M10x30
#HIE 10
B S AL
TRIETE B

T M4 0146
BERERE

T R4 9117

Part Name

Spring Washer
Bolt

Bolt

Spring Washer
Bracket

Air Filter

T- Clamp
Intake Tube

T- Clamp

HE
Q'ty

= = el [ A DD NN

#E
Remark
GB/T93
GB/T5783
GB/T5783
GB/T93
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XZ360E 7K 1 5€ JA) & il &1+ it

XZ360E Horizo

A\ \

425402522 A H &4 Cooling System

11

/s & o
.L ‘4‘ ) \\\\\\ > oll 3

VN /4 ,m.,,v\ ‘
\\f !

Y/

\\\\\.\\N A
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W XCMG I Y

425402522 V5 H1 2 4;  Cooling System

P YIRS B HE AE
No. Material No. Part Name Q'ty Remark
1 801969539 T A4 44 O 87 T-Clamp 8
2 425101111 A I R Hose 4
3 425403031 e dR R Outlet Air Pipe 1
4 425402519 e SRR Inlet Air Pipe 1
5 801970857 BRI 1=800 Hose 1
6 800151549 W R Clamps 2
7 805801461 ME4E d32 Clamp 2
8 801969377 Ji24E 1-20X 1300 Hose 1
9 425103058 KE Bk Hose Fittings 1
10 425103067 Pk Joint Body 1
11 800357275 G Radiator 1
12 805000085 242 M14X 70 Bolt 4
13 425402515 R Adjustment Pad 4
14 425402514 il Rubber Mats 2
15 805300144 HE 14 Washer 8 GBIT97.1
16 805300033 P 14 Spring Washer 4 GB/T93
17 805200067 2R M14 Nut 4 GB/T6170
18 801900254 T 444 & 70 T-Clamp 2
19 425400506 RENHLHEAKE Inlet Hose 1
20 425403030 X5 Bracket 1
21 805300117 g 8 Washer 2 GB/T9%.1
22 805300010 P 8 Spring Washer 2 GB/T93
23 805200045 2R M8 Nut 2 GB/T6170
24 805300018 U 12 Spring Washer 2 GB/T93
25 805000716 1242 M12X 30 Bolt 2 GB/T5783
26 425101120 PRI H t1X 250X 25 Rubber Mats 1
27 425402516 78 i Clamp 1
28 805000020 242 M8X 30 Bolt 2 GB/T5783
29 801900100 T Z4¥1 4 ¢ 60 T-Clamp 1
30 425402520 KENPLHIKE Outlet Hose 1
31 801969548 T B4 & 74 T-Clamp 1
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425102860 HES #4¢ Exhaust System
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W XCMG I Y

425102860 HF< &4t Exhaust System

Fs YRS 4 FR HE %
No. Material No. Part Name Q'ty Remark

1 800154073 TH A Muffler 1

2 805000045 124 M12x40 Bolt 8 GB/T5783
3 805300020 g 12 Washer 10 GB/T97.1
4 805300018 g 12 Spring Washer 8 GB/T93

5 805200049 IR EE M12 Nut 8 GB/T6170
6 425103037 AR Bracket 1

7 805046457 124 M8x35 Bolt 3 GB/T5783
8 805300010 i 8 Spring Washer 3 GB/T93

9 425100363 00 Gasket 1

KENHLZS 70
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425402959 £ SA Support Assembly

S

p ©
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)}l(cm XZ360E Horizontal Directigﬁﬁ Drlﬁgﬁigﬂ%@ﬁﬁo%ﬂ II

425402959 SC## S  Support Assembly

Fs

Z
©

0 N oo o B~ W N P

YRR
Material No.
425402964
805300018
805006287
805000028
805300011
801969587
425402963
425402966

B SC3%
g 12

B2 Fe M12x40
24 M16X 50
P 16
IEBE S

B SCH%E—

£y

Part Name

Front Bracket IT
Spring Washer
Bolt
Bolt
Spring Washer
Flexible Bracket

Back Bracket
Front Bracket |

HE
Qty

#IE

Remark

GB/T93
CGB/T5783
GB/T5783
CGB/T93
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425402617 KANHLZESE Engine System
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425402617 KENHLFZR S Engine System

PS5
No.

YIRS

Material No.

800154412
800352537
805047014
425101040
805338260
805046455
425101041
805000062

Part Name
RN Engine
S TRl 2 Drive Coupling
T AR Bolt
Pt Flange
#PE 10 Spring Washer
IS M10X 45 Bolt
F4R Block
2k M10X 35 Bolt

HE
Q'ty

= o

12

#1E

Remark

3/8-16UNC-2Ax35

GB/T93
GB/T5783

GB/T5783
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

A\ \ ) XCMG

425402611 #S R4 Intake System
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425402611 HS R4 Intake System

Fe MRS L 83 &I
No. Material No. Part Name Q'ty Remark
1 805000017 IZHE M8X 25 Bolt 4 GB/T5783
2 805300010 i 8 Spring Washer 2 GB/T93
3 805000043 IR M10x30 Bolt 4 GBIT5783
4 805300014 #[E 10 Spring Washer 4 GB/T93
5 425102340 UL Y Bracket 1
6 803374095 TRUETE A Air Filter 1
7 801968656 T A ik 146 T- Clamp 1
8 425402610 BESE Intake Tube 1
9 801969558 T B3 0117 T- Clamp 1
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XZ360E 7K % Il 46 DL &4 it

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

A\ \ ) XCMG

425402616 {5 H1 R4 Cooling System
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W XCMG I Y

425402616 ¥4 # 24t Cooling System

5 YRS 2R HE &I
No. Material No. Part Name Q'ty Remark
1 425402609 HhA SR Inlet Air Pipe 1

2 805000020 24 M8X 30 Bolt 4 GB/T5783
3 425101478 R4 Clamps 2

4 425101120 PRI 11X 250X 25 Rubber Mats 2

5 801969539 T 444 & 87 T-Clamp 8

6 425101111 v R Hose 4

7 800151549 BE R Clamps 2

8 801969376 BRI L=1000 Hose 1

9 803085257 B Radiator 1

10 805000472 24 M14X 70 Bolt 4 GBI/T5782
11 805300144 HpE 14 Washer 8 GB/T97.1
12 425102343 AR Adjustment Pad 4

13 425102342 HAR Plat 4

14 805300033 i 14 Spring Washer 4 GB/T93
15 805200067 128 M14 Nut 4 GB/T6170
16 801900254 T 2445 & 70 T-Clamp 1

17 425402608 R Hose 1

18 801969566 T BffE o 64 T-Clamp 3

19 425402606 KA AKE Inlet Hose 1

20 805801461 MESE d32 Clamps 2

21 801972156 R4 1-19X 1300 Hose 1

22 425102421 IR E Hose 1

23 425402605 A AE Outlet Air Pipe 1

24 805000715 124 M12X 25 Bolt 2 GB/T5783
25 805300018 HpE 12 Spring Washer 2 GB/T93
26 425402607 Ii] 7 42 Bracket 1

27 801900100 T M4 & 60 T-Clamp 1

28 425402613 RN AKE Outlet Hose 1

29 425402612 GAR Bracket Plate 1

30 805200045 2R M8 Nut 4 GB/T6170
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XZ360E 7K % Il 46 DL &4 it

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

A\ \ ) XCMG

425402616 &4 24t Cooling System
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W XCMG I Y

425402616 ¥4 # 24t Cooling System

Fs YRR R HE 1
No. Material No. Part Name Q'ty Remark
31 805300010 i 8 Spring Washer 4 GB/T93
32 805300069 HpE 8 Washer 4 GB/T97.1
33 801969548 T 44 & 74 T-Clamp 1
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M XCMG

al Drill SPARE PARTS CATALOGUE

ction

ntal Dire

XZ360E 7K % Il 46 DL &4 it

XZ360E Horizo

A\ \

425102752 HES & %¢ Exhaust System
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W XCMG I Y

425102752 < %4t Exhaust System

5
No.

o o0 A W N P

10

YRS

Material No.

805200049
805300018
805300020
425103059
805000045
800154073
805000023
425102753
805046455

805300014

BEEE M12
g 12

i 12

$h

2k M12X 40
T

4 M12X 50
sS4

2k M10X 45
g 10

2K

Part Name

Nut

Spring Washer
Washer
Gasket

Bolt

Muffler

Bolt

Bracket

Bolt

Spring Washer

HE
Qty

» B 00 o o

#E
Remark
GB/T6170
GB/T93
GB/T97.1

GB/T5783

GB/T5783

CGB/T5783
GB/T93
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\\ ?Z%ﬁ%%OEEHﬁféErﬁlrgffcﬁgﬁﬁ%ﬁARE PARTS CATALOGUE )A(cm

425402615 S #£50% Support Assembly
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W XCMG I Y

425402615 SCH#E5SL A Support Assembly

5
No.

© 0O N o oA W N

el o e =
w N B O

YRS

Material No.

805238371
805338260
805338278
805000026
805300011
805006287
805300018
805300020
801969587
805000713
425102431
425101484
425101038

B2 EE M10
#IE 10

P 10

I2F M16X 45
P 16

242 M12X40
g 12

g 12
IR

i FE M10X 45
i S48

Te Ja 3B

VS B R S

2K

Part Name

Nut

Spring Washer
Washer

Bolt

Spring Washer
Bolt

Spring Washer
Washer
Rubber Cushion
Bolt

Front Bracket
LR-bracket
RR-bracket

#E
Remark

GB/T6170
GB/T93
GB/T97.1
GB/T5783
GB/T93
GB/T5783
GB/T93
GB/T97.1

GB/T5783
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ ) XCMG

425403088 KENHLF:S Engine System
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W XCMG I Y

425403088 K BNHLFZ S Engine System

Fs YRR E4 s BE &1
No. Material No. Part Name Q'ty Remark
1 800156837 K ENHL Engine 1
2 805139858 WA Bolt 8 GB/T70.1
3 800352021  HTEERFEES Drive Coupling 1
4 425400511 k=4 Flange 1
5 805300014  #[& 10 Spring Washer 12 GB/T93
6 805046528  MRE M10X 35 Bolt 13 GB/T5783
7 805238396 WERE M12 Nut 8 GB/T6184
8 805046552 IZHE M12X 50 Bolt 8 GB/T5783
9 425800402  FEFER Connect Mount 1
10 425400512  ENIE Limit Block 1
11 805000062 1242 M10X 35 Bolt 1 GB/T5783
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XZ360E 7K % Il 46 DL &4 it

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

A\ \ ) XCMG

425103309 #S &%t Intake System

6

W
g e

= - B
‘ =

\

NT =7
I~ N
N

/R
2 ]
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W XCMG I Y

425103309 #S &4t Intake System

P55 YRR & 7R BE B/E
No. Material No. Part Name Q'ty Remark

1 805300018 e 12 Spring Washer 2 GB/T93
2 805000716 1242 M12X 30 Bolt 2 GB/T5783
3 805000043 242 M10x30 Bolt 4 GB/T5783
4 805300014 #HIE 10 Spring Washer 4 GB/T93
5 425103299 Kb Bracket 1
6 803374095 TRIETE B Air Filter 1
7 801968656 T M4 0146 T- Clamp 1
8 425103328 BERERE Intake Tube 1
9 801969558 T A4 ¢117 T- Clamp 1
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XZ360E 7K - 5 I 45 Bl &2k FEL w] Y%
\\ XZ360E H7orizontal Directional Drill SPARE PARTS CATALOGUE )A(cm
425403085 A #1 R4 Cooling System
56
@
7
——28,9,10
2 11
°|
I~
3
N
\ Z 14
19 17
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W XCMG I Y

425403085 A #1 2 4: Cooling System

5 YRR 2R HE E- e
No. Material No. Part Name Q'ty Remark
1 801969539 T 444 O 87 T-Clamp 8
2 425101111 Hh A U R Hose 4
3 425403031 A dR AR Outlet Air Pipe 1
4 425403087 HEHRE Inlet Air Pipe 1
5 801970857 BIRE 1L=800 Hose 1
6 800151549 B R Clamps 2
7 805801461 WEdE d32 Clamps 2
8 801969377 JB % 1-20X 1300 Hose 1
9 425103058 IKE R Hose Fittings 1
10 425103067 ek tk Joint Body 1
11 800357275 €T Radiator 1
12 805000085 24 M14X 70 Bolt 4
13 425402515 R Adjustment Pad 4
14 425402514 g Rubber Mats 2
15 805300144 HpE 14 Washer 8 GB/T97.1
16 805300033 g 14 Spring Washer 4 GB/T93
17 805200067 12 M14 Nut 4 GB/T6170
18 801900254 T B34 & 70 T-Clamp 2
19 425400506 KA AKE Inlet Hose 1
20 425403030 KB Bracket 1
21 805300117 g 8 Washer 2 GB/T96.1
22 805300010 P 8 Spring Washer 2 GB/T93
23 805200045 12K M8 Nut 2 GB/T6170
24 805300018 HpE 12 Spring Washer 2 GB/T93
25 805000716 24 M12X 30 Bolt 2 GBI/T5783
26 425101120 P t1X 250X 25 Rubber Mats 1
27 425402516 78 Clamps 1
28 805000020 24 M8x 30 Bolt 2 GB/T5783
29 801900100 T 444 & 60 T-Clamp 1
30 425402520 REANHLHKE Outlet Hose 1
31 801969548 T ZUH4E & 74 T-Clamp 1
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XZ360E 7K % Il 46 DL &4 it

XZ360E Horizo

A\ \

425102860 HES A4t Exhaust System
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W XCMG I Y

425102860 HEA &4t Exhaust System

s YRS 2R HE B/E
No. Material No. Part Name Q'ty Remark
1 805300014 P 10 Spring Washer 5 GB/T93
2 805011330 24 M10X 25 Bolt 3 GB/T5783
3 425103325 XHE— Bracket | 1
4 800155383 THAE AR Muffler 1
5 805200049 IR M12 Nut 16 GB/T6170
6 805300018 g 12 Spring Washer 16 GB/T93
7 425103059 By Gasket 2
8 805000014 124 M12X 45 Bolt 12 GB/T5783
9 800155382 WEUE Bellow 1
10 805000713 24 M10X 45 Bolt 2 GB/T5783
11 425103305 H Bracket I 1
12 805300020 g 12 Washer 4 GB/T97.1
13 805000048 124 M12X 35 Bolt 4 GB/T5783

KAPLAGE 92



XZ360E 7K - 5& Ie] 4 il &4 I
\\ XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

425103316 C#EL A Support Assembly
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W XCMG I Y

425103316 >C##5LA Support Assembly

5
No.

© 0O N o oA W N

P
~ o

YRR
Material No.
425103379
805300018
805139877
805006290
805338263
801969587
805300020
805006412
425103382
425103381
425103378

B SC3%
HpE 12
#245] M12X 40
2 M16X 50
P 16
TR 4%

g 12

2 M12X 30
JasCHE

Ja S

i SC 3% —

2K

Part Name

Front Bracket II
Spring Washer
Bolt

Bolt

Spring Washer

Flexible Bracket
Washer

Bolt

Back Bracket II

Back Bracket [

Front Bracket [

HE
Qty

=N
A~ DN

P r 00 N BN B b

#E

Remark

GB/T93
GB/T70.1
GB/T5783
GB/T93

GB/T97.1
GB/T5783
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425402769 ¥k F 4 Hydraulic System
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W XCMG I Y

425402769 ¥k F 4 Hydraulic System

e YRS 2K 184 &IE
No. Material No. Part Name Q'ty Remark
1 803078241 Wi Gear Pump 1
2 803192652 %= Hose 1
3 803105384 Bk Fitting 2
4 803190789 %= Flange 1

W #4596



XZ360E /K 5E Jf s
\\ XZ360E Hﬁfizorﬁlrgiffcﬁgﬁﬁﬁiﬂl;ARE PARTS CATALOGUE )}l(cm

425402769 ¥k F 4 Hydraulic System

12 3 4 5 6 7 8
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W XCMG I Y

425402769 ¥k F 4 Hydraulic System

e YRS 2K 184 &IE
No. Material No. Part Name Q'ty Remark
1 803409860 BB B Hose 1
2 803172037 ek Tee 1
3 803269345 Fesk Tee 2
4 803379383 3k Adapter 2
5 803409862 BOF B Hose 1
6 425402744 & I8 Ik Pipe 1
7 425402745 & I Bk Pipe 1
8 425402753 S JEE SRR Pipe 1

/U ANIkER
Note: Part of the Carriage

Wk #4598
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\\ ?ii%OEEHﬁirﬁlrglffcmﬁﬁﬁiﬂ;ARE PARTS CATALOGUE )A(cm

425402769 ¥k F 4 Hydraulic System
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W XCMG I Y

425402769 ¥k F 4 Hydraulic System

5 R 75 Bk L3
No. Material No. Part Name Q'ty Remark

1 425402017 BRE B Pipe 2

2 425402016 S E S Pipe 4

3 425402756 EAER=9=Y0% Pipe 1

4 425402750 EIEE B Pipe 1

5 425402746 SR E S Pipe 1

6 425402752 B E B Pipe 1

7 425402757 &8 E SR Pipe 1

8 425402749 &8 E SR Pipe 1

9 803078340 3] Valve 1

#LE: BIIkER )
Note: Part of the Carriage
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425402769 ¥k F 4 Hydraulic System

1 2 3 4 5 6 7
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W XCMG I Y

425402769 ¥k F 4 Hydraulic System

e YRS 2K 184 &IE
No. Material No. Part Name Q'ty Remark
1 803387922 BB Hose 1
2 803190712 JERGIESS Adapter 2
3 803190737 Ak Tee 1
4 803190761 ek Elbow 1
5 803192116 % Plug 1
6 803077347 5] Valve 1
7 803374342 ek Adapter 1

H/E: WL FE
Note: Part of the hydraulic pilot
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425402769 Ik FH4%4 Hydraulic System
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425402769 ¥k F 4 Hydraulic System

s
No.

o o A W N P

YRR
Material No.
803079794
803374671
803374985
803174503
803387924
803387923

WA
ik
i 1k
s

S

pu
m
Ik

T

&

&
&

N
iy
N

s
i

o

C]

K

Part Name
Gear Pump
Flange Fitting
Flange Fitting
Adapter
Hose

Hose

HE B/IE
Q'ty Remark

1

1

1

1

1

1
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XZ360E 7K - 5E I 4 B -1 = 0t \-/
\\ XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE A

425402769 ¥k F 4 Hydraulic System

1'%

&
(]

\
- E‘.
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A 360 § H
)}l(cm XZ360E Horizontal Directizﬁi Drlﬁﬁjﬁgﬂ%ﬁﬁﬁo%ﬁ II

425402769 Ik F 4 Hydraulic System

75 YIRHACES B HE &
No. Material No. Part Name Q'ty Remark
1 803190737 =k Tee 3
2 803190692 Bk Elbow 2
3 803378000 ek Adapter 1
4 803381917 Bk Adapter 1

vk ATAEREHLE
Notice: Part of Planetary Track Drive
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XZ360E 7K - 5E I 4 B -1 = 0t \-/
\\ XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE A

425402769 ¥k F 4 Hydraulic System

L 5
AN
oo S UL e ST
o ! }
4 (J7
bhki 1l

00 TNy

o

4
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A 360 § H
)X(cm XZ360E Horizontal Directizﬁi Drlﬁﬁjﬁgﬂ%@ﬁﬁo%ﬁ II

425402769 Ik F 4 Hydraulic System

e PR £ e &
No. Material No. Part Name Q'ty Remark
1 803190785 3k Adapter 1
2 803165970 3k Adapter 2
3 803077342 ] Valve 1

vt HRAIH

Note: Part of Electromagnetic valve
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\\ ))(<2360E Hﬁ?;ﬁrﬁlrgiffcﬁgnal Drill SPARE PARTS CATALOGUE )A(c

425402769 ¥k F 4 Hydraulic System
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A 360 § H
)}l(cm XZ360E Horizontal Directizﬁi Drlﬁﬁjﬁgﬂ%ﬁﬁﬁo%ﬁ II

425402769 Ik F 4 Hydraulic System

Fs YIRS B4 S HE Bk
No. Material No. Part Name Q'ty Remark
1 425103209 &EE Pipe 1
2 425101152 &REE Pipe 1
3 803079792 5] Valve 1
4 803413732 L/ =0 5957 Pipe 2
5 803413733 L/ Q=959 Pipe 2

Ve FIRER
Note: Part of the main valve
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425402769 ¥k F 4 Hydraulic System

12 3 45
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A 360 § H
)}l(cm XZ360E Horizontal Directizﬁi Drlﬁﬁjﬁgﬂ%ﬁﬁﬁo%ﬁ II

425402769 Ik F 4 Hydraulic System

Fs YIRS B4 S HE Bk
No. Material No. Part Name Q'ty Remark
1 803190692 HAA Ak Elbow 1
2 803190710 =Rk Tee 1
3 803076894 T Valve 1
4 803190682 Pk Adapter 2
5 803131880 423k Gauge Fitting 1

v VIR
Note: Part of overflow valve
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425402769 ¥k F 4 Hydraulic System

113 WE RS



A 360 § H
)}l(cm XZ360E Horizontal Directizﬁi Drlﬁﬁjﬁgﬂ%ﬁﬁﬁo%ﬁ II

425402769 Ik F 4 Hydraulic System

Fs YIRS B4 S HE Bk
No. Material No. Part Name Q'ty Remark
1 803085486 T Cylinder 4
2 803301533 PO K Hose 1
3 803388046 L/§=9595% Hose 1
4 803089020 L Cylinder 1

/0 RHNRUEES >
Note: Part of the clamp hydraulic
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425402769 ¥k F 4 Hydraulic System
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A 360 § H
)}l(cm XZ360E Horizontal Directizﬁi Drlﬁﬁjﬁgﬂ%ﬁﬁﬁo%ﬁ II

425402769 Ik F 4 Hydraulic System

e PR £ e &
No. Material No. Part Name Q'ty Remark
1 803104484 ek Adapter 1
2 803182907 3k Adapter 1
3 803191420 ek Adapter 1

Uk VeI BIBE 7>
Note: Part of the mud pump
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XZ360E 7K % Il 46 DL &4 it

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

A\ \ ) XCMG

425402769 ik iHi4H Hydraulic Tank

117 WERS



- 360 g H
)l‘:(cm XZ360E Horizontal Directioxni Drlﬁgéjﬁgﬂfgﬁ%{ﬁ:o%ﬂ I,

425402769 i1k iH4H Hydraulic Tank

Fs

coooxlosm.hwmn—‘g

W ORNRN N RN RN NDNNDNDDNDER R P 2 2 2R p
S © ®© N o OB W N P O © 0o N oo o0 W N B O

YRR
Material No.
803172049
803374279
425101762
425101761
805300010
805100064
805105388
803190357
425103264
803192108
805300014
805100173
803192112
426100339
425101764
805300020
805300018
805000715
803200045
803076328
425406762
803190557
803182612
425101763
803105414
803376951
803174857
803104915
803106115
803163476

2K

Part Name

O JEPE 160x3.55
g

W

R
g 8

I2E] M8x20
M IRET M16
ublit
HEHERES
OB 2E
#HIE 10
B2ET M10x20
O JZ 8 200X 5.3
TH

2 il

g 12
iy 12
IEF M12x25
WAL T
Ak

N R
JEREASS
BZET M8x80
il

3k

3k

w3k

ek

ek

Bk

O-Ring 160x3.55
Filter

Pipe

Flange

Spring Washer
Bolt

Bolt

Air Filter

Tank Body

Oil Plug
Spring Washer
Bolt

O-Ring 200X 5.3
Cover

Rubber Casing
Washer
Spring Washer
Bolt

Level Gauge
Valve

Pipe

Gauge Fitting
Bolt

Rubber Casing
Adapter
Adapter

QOil Plug
Adapter
Adapter

Qil Plug

HE
Qty

N DN

16
16

e R N = = = N = = S e |

&
Remark

GB/T3452.10

GB/93
GB/70.1
GB/858

GB/93
GB/70.1
GB/T3452.1

GB/97.1
GB/93
GB/5783

GB/70.1
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XZ360E 7K F- % I &5 Bl &5 Bt

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ ) XCMG

425403098 #)j/j3k Carriage
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A 360 § H
)}/(cm XZ360E Horizontal Directizﬁi Drlﬁgjﬁgﬁ%@%{ﬁ;@ﬂ II

425403098 3} 7j3k Carriage

s YRS £ R e &1
No. Material No. Part Name Q'ty Remark
1 425800483 Rk Sub Saver 1
2 425403267 FaEk Connect 1
3 425402604 e 3% S i Rotating Assembly 1
4 800359415 YOS [0 ok 2 Reduction Box 2
5 805046552 12 M12x50 Bolt 48 GB/T5783
6 805338261 g 12 Spring Washer 48 GB/T93
7 425402602 (i EDA YD Push-pull Assembly 1
8 425800470 EEL Limit Block 4
9 805300014 HpE 10 Spring Washer 8 GB/T93
10 805000043 IEF: M10x30 Bolt 8 GB/T5783
11 425101106 B Shaft 2
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XZ360E 7K % Il 46 DL &4 it

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ ) XCMG

425402604 JiE¥% S p% Rotating Assembly

2760524232221 20 19181716195
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A 360 § H
)}:(cm XZ360E Horizontal Directioxni Drlﬁgéjﬁgﬂfgﬁ%{ﬁ:o%ﬂ I,

425402604 JiE¥% S p Rotating Assembly

Fs
No.

© 00 ~N oo o B~ W N

[0 R N T S O S N A N A S T NS \C R \O B et o e e B e e I e SRR o T e B e
o © 00 N oo o B WN B O O 0o N OO 0Bk WwN -+ O

YRS

Material No.

805000062
805300014
425400186
425400191
800513740
425402591
425402588
803381279
805000716
805300018
425400188
425402593
801103120
801100336
800553504
805300026
425800478
803166450
425402595
425103182
800554743
425402587
800516139
803301380
425402601
805338263
805006280
805000079
805300033
425400187

Z K

Part Name

244 M10x35
& 10

Ui 7 1
L
M7k 32015
Nt

AR A
C MR UETHH
242 M12x30
HpE 12

Ui 7 2
Jiete e
HAr A20
WA M10x1
EEN-EEN
iE 16
JBCH

#3k

Kikfe
i

& 32222
R

¥

O JEJE 190x3.55
i

HpE 16
24 M16x45
IZ2FE M14x45
HE 14
JEAR

Bolt

Spring Washer
Plate

Mat

Bearing

Gear

Plate

Air Filter

Bolt

Spring Washer
Plate

Body

Oillevel

Cap

Bolt

Washer

Put the tubing
Hose

Gear

Spline Shaft
Bearing
Spacer

Seal Ring
Plate

Plate

Spring Washer
Bolt

Bolt

Spring Washer
Clamp

HE
Q'ty

= NN
o M o o

N N N B N R R, R, RN R, RPN OO O, R, DN D>

N N
N R ~ ~

#IE

Remark
GB/T5783
GB/T93

CGBIT297

CGB/T5783
GB/T93

JB/T7941.2

JB/T7940.1

JB/T982

GB/T297

GB/T3452.1

GB/T93
GB/T5783
GB/T5783
GB/T93
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425402602 HEHLSAL  Push-pull Assembly
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A 360 § H
)}l(cm XZ360E Horizontal Directizﬁi Drlﬁgjﬁgﬂ%@ﬁﬁo%ﬂ II

425402602 #HERr R

Fs
No.

1
2
3
4
5
6
7
8
9

10
11

YRR
Material No.
425402603
805000013
805300011
805300013
425101093
425101682
425101681
425101680
425101679
805338263
805046458

Push-pull Assembly
4R

Part Name

R e
12F M16x35
#[E 16
I 16
HER AR A
MR
TR
HR—
SCHER

HpE 16
1244 M16x65

Bracket

Bolt

Spring Washer
Washer
Push-pull
Upper slide
Skate

Skate

Support plate
Spring Washer
Bolt

HE
Q'ty

NN NN RPN N DN R

N N
o O

#1E

Remark
GB/T5783

GB/T93
GB/T97.1

GB/T93
GB/T5782
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AN\ & XCMG

425102844 R AH SR Fuel Tank
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-l W
)A(c XZ360E Horizontal Directional Drill SPARE P ARTS CATALOGUE ”

425102844 WRMFE S Fuel Tank

PS5 YRR R HE B/YE
No. Material No. Part Name Q'ty Remark
1 803174857 =4 Block 1
2 425103052 AR 344 Tank 1
3 803190357 WEZTSIETHE#S  Filter 1
4 805000017 2 M8x25 Bolt 8 GB/T5783
5 805300010 e 8 Spring Washer 8 GB/T93
6 425103049 TBEVER Cover 1
7 425103051 i Rubber Mat 1
8 803383003 xR Tube Clip 1
9 803383002 =P8 Tube Clip 1
10 425101130 i Rubber Mat 2
1 805300018 P 12 Spring Washer 6 GB/T93
12 805000045 2 M12x40 Bolt 6 GB/T5783

BRI A S 126



XZ360E 7K - % [6] 86 Bl 24 B

XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ & XCMG

425402583 eI K A S Mud System
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425402583 e R F4 Mud System

B R 47K Yo #IE
No. Material No. Part Name Q'ty Remark
1 425103222 T #E Sk Mud Swivel 1
2 803404885 L/ §=95927 Hose 1
3 803103799 ek Fitting 1
4 803374351 ek Fitting 1
5 425402156 RHKYHSEE  Mud Antifreeze Device 1 1M Optional
6 425803755 HUEREE Mud Washing Device 1 %Mt Optional
7 425403107 VIR B K Mud Pump 1 BWF-400
8 803409523 L7§=9592% Hose 1
9 425803758 P EHRE  Mud Unloading Device 1 1EML Optional
10 803305135 L7§=9592% Hose 1
11 803190726 ek Fitting 1
12 425402584 TR Bending Plate 1
13 425103224 TR Bending Plate 1
14 803177599 ik Plug 1
15 803403446 I Pipe Clamp 2
16 425402581 (CE=95957 Hammer Pipe 1
17 803183080 ik Plug 1
18 425804781 TR G5 E 1
19 805300104 g 36 Washer 1 JB/T982
20 803194461 23E M36x2 Plug Screw 1 IB/ZQ4444
21 805000018 2k M8x20 Bolt 6 GB/T5783
22 805300069 HpE 8 Washer 6 GBIT97.1
23 805300010 g 8 Spring Washer 6 GB/T93
24 801938227 2R 5E R Clamp 6
25 803379582 WEBE Pressure Hose 1
26 803103529 ek Fitting
27 822102936 L/§-9595% Hose
28 803166546 ik Plug 1
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE

AN\ & XCMG

425402156 e KFii%AEE  Mud Antifreeze Device ERC Optional
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A 360 > ]
)}/(cm XZ360E Horizontal Directigﬁﬁ Drl:lzgjéj;gﬂ%@%jﬁo%lﬂ II

425402156 e FiHSEE  Mud Antifreeze Device M Optional

P55
No.

© 00 ~N oo o B~ w N P

IS e R e T = T
N o OO0 W N B O

YRS

Material No.

803377461
803164720
803103798
803174492
803076317
800787608
425402157
425402158
425402159
425402163
425400405
805801461
805000017
805300069
805300010
805200045
805000018

7k
ek
#k
BRI
IRE R

PVC 4R 42 48 31
PVC 4 22 48 4% &5

4R

73 15 8 S 42
B3 5 TLEE
Wi d32

I M8x25
HE 8

e 8

IEEE M8
24 M8x20

Z R

Part Name

Fhc Body
Fitting

Fitting

Fitting
Coupler

Mud Pump
Hose

Hose

Bracket
Bracket
Antifreeze Pot
Hose Clamp
Bolt

Washer Speing
Washer Speing
Nut

Bolt

HE B
Q'ty Remark

1 DC-3 316

2

2

2

2 Q11F-64P-1"

1

1

1

1

1

1

1

1 GB/T5783

1 GB/T97.1

8 GB/T93
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XZ360E Horizontal Directional Drill SPARE PARTS CATALOGUE
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V

425803755 VeI iEVEEE E Mud Washing Device i%&ft Optional
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XZ360E Horizontal Directional Drill SPARE P ARTS CATALOGUE ”

425803755 VeI iE VLA E Mud Washing Device #EMC Optional

FF5
No.

1
2
3
4
5

YIRS
Material No.
803103818
803163570
803377640
425500344
840540445

ek

#k

NN
IRAE(H )

E s
Part Name
Fitting
Fitting
Fitting
Coupler Body
Water Pistol (with hose)

HE
Qty

T =
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425103222 Jig¥E#HzS% Mud Swivel
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A 360 > ]
)}/(cm XZ360E Horizontal Directigﬁﬁ Drl:lzgjéj;gﬂ%@%jﬁo%lﬂ II

425103222 JighE4Ek Mud Swivel

e
No.

© 00 N o o B~ W N e

I e = =
o A W N L O

YRS

Material No.

819908793
425100255
805300010
805000020
805100059
805300030
425100257
800553534
803377695
801100340
425102182
425100258
425101423
805300014
805000714

O J¥ [l 50x3.55
IO

HpEl 8

24 M8x30
24T M6x20
Pl 6

i i
IV
V B A
AR M6x1
Bk

TIACS

EELT

18 10

12 M12x20

R
Part Name
O-Ring
Core Axis
Spring Washer
Screw
Bolt
Washer
Cover
Oil-less Bearing
V-Seal
Zerk
Angle Block
Adjust Tab
Baffle
Washer
Bolt

N N o U R \C R SR G R S )

&1E
Remark
GB/T3452.1

CGB/T93
CGB/T5783
CGB/T5783
GB/T93

SF-1 5020
GB/T10708.1
JB/T7940.1

GB/T93
CGB/T5783
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XUZHOU XUGONG FOUNDATION CONSTRUCTION MACHINERYCO.,LTD.
Motk PESIFEGMHEFFLXKIELLE 36 5

Add: NO. 36, Tuolanshan Road, Xuzhou City, JiangsuProvince, China
BiE (Tel): +86-516-87892612; +86-516-87892620

f£E (Fax): +86-516-87892665

BiZR (Post Code): 221004

BREELIE (Service Tel): +86-516-87892690

BR%ZEE (Service Fax): +86-516-87738173

FREMEHEIE (Quality Inquiry Tel): +86-516-87892670

Z1BiE (Spare Parts Tel): +86-516-87892668

BRERAE ®RRLR

(All rights reserved, Violators will surely be prosecuted)
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